Casters - Caster, Headtube and Fork w/ Mtg. Hdwr.

Side Frame Shown
for Reference Only

Caster Fork and Head Tube

J Shown for Reference Only J



Casters - Caster, Headtube and Fork w/ Mtg. Hdwr.

Quantity Per
Item
Number | Note | Part Number |Description Package | Assembly
1 See Chart #1 Casters 1 1
2 See Chart #2 Headtube Forks w/ Hardware 1 1
3 A 1169075 Kit, Caster Attaching Hardware, Narrow Fork (Pair) 1 1
6 Bolt, Cap, Hex Head (M8 x 55mm) 1 2
7 NLA - Locknut (M8 x 1.25) 1 2
8 Spacer (5/16 x 15/32 x 1/4") 1 4
4 B 1173020 Kit, Caster Attaching Hardware, Wide (Pair) 1 1
5 NLA - Screw, Hex Head (M8 x 1.25 x 80mm) 1 2
7 NLA - Locknut (M8 x 1.25) 1 2
9 Spacer, Caster 1 4
10 CE 1169073 Kit, Headtube Attaching Hardware (Pair) 1 1
11 Cap, Head Tube, Caster Housing 1 2
12 Plate, Mounting Tube Head 1 2
13 Plate, Mounting Caster, Inner 1 2
14 Insert, Support Fork 1 2
15 Screw, (M6 x 1 x 37mm) 1 4
10 D 1172240 Kit, Headtube Attachment Hardware 1 1
(TRBKTS/TRRO)
11 Cap, Head Tube, Caster Housing 1 2
12 Plate, Mounting Tube Head 1 2
13 Plate, Mounting Caster, Inner 1 2
14 Insert, Support Fork 1 2
NOTE: A -Includes items 6, 7, and 8.
B - Includes items 5, 7, and 9.
C - Includes items 11 - 15.
D - Includes items 11 - 14.
E - Please review your Owners Manual for Torque Specification and Torgue Label when replacing parts from this kit.
#1 Casters
. . : Mounting
Caster Type Wheel/Tire Type Tire Size Part No. Hardware
5ALUM Aluminum 5" 1026952 1169075
Urethane
AT901 Composite 5" 1029496 1169075
Urethane
AT5SOFT Soft Roll 5x 1-1/2" 1157706 1173020
AT902 Composite 6" 1029500 1169075
Urethane
6PNEU Composite 6 x 1-1/4" 1044040 1169075
Pneumatic
AT903 Composite 8 x 1-1/4" 1166026 1169076
Urethane
AT1292 Composite 8 x 1-1/4" 1166028 1169076
Pneumatic
1492 Pneumatic 8 x 1-1/4" 1166027 1169076
w/ FF Insert




Casters - Caster, Headtube and Fork w/ Mtg. Hdwr.

#2 Headtube Forks w/ Hardware

(FRKS1) (FRKS3)
Caster S(FRKLl) Normal Range (FR:(SZ) Normal Range
Style uper Low Single Hole Normal Range Three Hole
Single Hole Two Hole
5ALUM 1542007 1542007 1538091 1538090
See Note(s) A
AT901 1542007 1542007 1538091 1538090
See Note(s) A
AT5SOFT 1542007 1542007 1538092 1449113
See Note(s) A
AT902 1542007 1488399 1538092 1538090
6PNEU 1542007 1488399 1538092 1538090
AT903 1542007 N/A N/A 1449113
AT1292 1542007 N/A N/A 1449113
1492 1542007 N/A N/A 1449113

A - Also order Part Number 1449245 (2) when order replacement parts.




